
 

 

  

 

   
 

Flathead County Septage 
Treatment & Biosolids 
Composting Facility  
DRAFT Basis of Design Report 

October 6, 2023 
 
 

  

   

 



Flathead County Septage Treatment & Biosolids Composting Facility 
 DRAFT Basis of Design Report 

 

i | October 6, 2023 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank 





Flathead County Septage Treatment & Biosolids Composting Facility 
 DRAFT Basis of Design Report 

 

i | October 6, 2023 
 

1 Introduction .......................................................................................................................................... 1 
1.1 Project Background & Project Need .......................................................................................... 1 
[...]
• National Electrical Testing Association (NETA)  

• National Electrical Manufacturers Association (NEMA)  

• National Electrical Installation Standards (NEIS)  

• National Electrical Contractor Association (NECA)  

• NFPA  

• OSHA  

• UL  

Any electrical work will be completed in accordance with the specific codes, standards, and 
recommended best practices, and specified to follow the applicable requirements listed below.  

• NFPA 70 - NEC 

• 2021 IECC  

• ANSI/NEMA C84.1 American National Standard for Electric Power Systems and Equipment - 
Voltage Ratings (60 Hertz)  



Flathead County Septage Treatment & Biosolids Composting Facility 
 DRAFT Basis of Design Report 

 

25 | October 6, 2023 
 

• ANSI/NEMA MG 1 Motors and Generators  

• IEEE 141 (R 1999) IEEE Recommended Practice for Electric Power Distribution for Industrial 
Plants (Red Color Book)  

• IEEE 242 IEEE Recommended Practice for Protection and Coordination of Industrial and 
Commercial Power Systems (Buff Color Book) 

• IEEE 399 IEEE Recommended Practice for Industrial and Commercial Power System 
Analysis  

• IEEE 519 (Second Printing 15 June 2004 with correction) IEEE Recommended Practices 
and Requirements for Harmonic Control in Electrical Power Systems  

• IEEE 551 IEEE Recommended Practice for Calculating Short-Circuit Currents in Industrial 
and Commercial Power Systems (Violet Color Book)  

• IEEE 1015 IEEE Recommended Practice for Applying Low Voltage Circuit Breakers Used in 
Industrial and Commercial Power Systems (Blue Color Book)  

• IEEE 1584 IEEE Guide for Performing Arc-Flash Hazard Calculations  

• NECA 1 Standard for Good Workmanship in Electrical Construction (ANSI)  

• NECA 101 Standard for Installing Steel Conduits (Rigid, IMC, EMT) (ANSI)  

• NECA/NEMA 605 Installing Underground Nonmetallic Utility Duct (ANSI)  

• NETA ATS (ANSI) Standard for Acceptance Testing Specifications for Electrical Power 
Equipment and Systems  

• NFPA 101 Life Safety Code  

• NFPA 497 Recommended Practice for the Classification of Flammable Liquids, Gases, or 
Vapors and of Hazardous (Classified) Locations for Electrical Installations in Chemical 
Process Areas  

• 2024 NFPA 820 Standard for Fire Protection in Wastewater Treatment and Collection 
Facilities  

• UL 508A-2013 Standard for Industrial Control Panels 

3.3 Administrative Rules of Montana 
This section summarizes the Administrative Rules of Montana (ARM) that pertain to the project. The 
primary departments related to design of the facility include: 

Department 17: Environmental Quality 

Department 36: Natural Resources and Conservation  
 
The composting operations must meet the setbacks specified in ARM 17.50.1703, which are 
summarized below: 

• 100 feet from property lines 

• 500 feet from residences or places of business 

• 200 feet from potable water well or supply 



Flathead County Septage Treatment & Biosolids Composting Facility 
DRAFT Basis of Design Report 

26 | October 6, 2023 

• 200 feet from surface water body 

• 150 feet from drainage swale 

3.4 Montana Department of Environmental Quality 
Standards 

This section summarizes the Montana Department of Environmental Quality (MDEQ) standards that 
apply to the project.  

Montana DEQ Circulars 

• DEQ 1 – Standards for Water Works 

• DEQ 2 – Design Standards for Wastewater Facilities 

• DEQ 20 – Standards for Nonpublic Water Systems 

• PWS 6 – Source Water Protection Delineation 

Montana Code Annotated (MCA) 

• Title 75 – Environmental Protection 

• Title 85 – Water Use 

3.5 Montana Department of Natural Resources and 
Conservation 

The requirements for obtaining water rights for the property depend on the required amount of flow. 
A Form 602 “Notice of Completion of Groundwater Development” will be used to acquire a 
Groundwater Certificate for a well with a maximum pumping rate of 35 gallons per minute (gpm) and 
an annual volume of less than or equal to 10 acre-feet per year. The form must be filled out after the 
well is drilled and water has been beneficially used. However, the Form 602 must be filed within 60 
days of the water being put to beneficial use.  

If more than 35 gpm will be necessary to serve the site, then an application for beneficial water use 
will need to be submitted to the DNRC. This process involves drilling and testing the production well 
prior to submitting an application.  

4 Septage Receiving and Treatment 
The first step of the proposed septage treatment process is a receiving station that would separate 
debris and rocks commonly found in septage and then wash and dewater the material prior to 
disposal. Septage would then be treated down to typical raw municipal wastewater concentrations 
prior to disposal. This section further describes those processes. Design criteria are presented in 
Table 15. 

 

 



Flathead County Septage Treatment & Biosolids Composting Facility 
 DRAFT Basis of Design Report 

 

27 | October 6, 2023 
 

Table 15. Septage Receiving & Treatment Design Criteria 

Year Septage Porta Potty Waste Septage + Porta Potty Waste 

1 13,500 gal/d 2,040 gal/d 15,540 gal/d 

5 23,880 gal/d 2,640 gal/d 26,520 gal/d 

10 36,000 gal/d 2,940 gal/d 38,940 gal/d 

15 52,610 gal/d 3,240 gal/d 55,850 gal/d 

20 56,660 gal/d 3,540 gal/d 60,200 gal/d 

 

4.1 Septage Receiving  
The septage receiving station would be similar to the Lakeside Raptor Complete Plant system 
(Figure 1). Septic haulers would connect to one of two station inlet valves with a cam lock to empty 
the contents of the truck. Septage first passes through a screening chamber to remove debris and 
then into an aerated grit chamber to remove grit. Spray water washes the organics from the solids 
which are then dewatered with an inclined auger prior to being discharged. Both dewatered 
screenings and dewatered grit are then discharged into a dumpster via a bagged system to contain 
odors. There is an option to include a grease trap where excess grease is removed by a motorized 
skimmer. The grease removal option is recommended as conversations with septic haulers indicate 
they use the same trucks to haul fat, oils, and grease (FOG) loads as they use to haul septage. 
Therefore, there may be some residual grease from the truck that could be introduced into the 
County treatment facility. Any grease collected would then be discharged into a dewatering 
dumpster prior to disposal.  

Each septage load would be measured for billing purposes and monitored by sensors to reject loads 
not within acceptable parameters, e.g., loads having a low pH. The JWC Honey Monster (Figure 2 
and Figure 3) was also considered for this project. The unit has a rock trap and a grinder but does 
not have grit or grease removal. Additional information for the Lakeside Raptor system and JWC 
Honey Monster systems are included in Appendix G.  



Flathead County Septage Treatment & Biosolids Composting Facility 
DRAFT Basis of Design Report 

28 | October 6, 2023 

 

Figure 1. Lakeside Raptor Complete Plant 
 

 

 

 

Figure 2. Septage Receiving Example – JWC Honey Monster 
 



Flathead County Septage Treatment & Biosolids Composting Facility 
 DRAFT Basis of Design Report 

 

29 | October 6, 2023 
 

 

Figure 3. Septage Receiving Station Operation – JWC Honey Monster 
1. Cam lock inlet, 2. Grinder, 3. Ultrasonic level sensor & modulating inlet valve, 4. Optional flow meter, 5. Perforated 
screen & washed solids, 6. Dewatered solids discharge, 7. Screened septage 

4.2 Septage Treatment 
Equalization and Primary Clarification 
The screened and degritted septage exits the septage receiving station and will be pumped to 
equalization basins to attenuate peak hydraulic conditions. Flow will then be by gravity to a primary 
clarifier to achieve settling of solids which reduces loading and treatment requirements for the next 
stage of treatment. The equalization basins and primary clarifier will be adjacent to the secondary 
treatment process and will be covered for odor control. The equalization basins will be mixed using 
aeration air from the secondary treatment blowers. Solids collected in the primary clarifier will be 
sent to a dewatering process described below.  

Secondary Treatment 
The liquid stream will flow from the primary clarifier to a sequencing batch reactor (SBR). An SBR 
was selected due to the nature of how septage will be delivered to the facility. Most treatment 
processes require a steady flow to operate properly. However, an SBR is specifically designed to 
provide treatment of wastewater in intermittent batches and is therefore ideal for this application. 
Further, an SBR process, unlike a lagoon which could also be used for this application, can 
effectively reduce BOD and nutrients to acceptable levels for discharge to a publicly owned 
treatment plant or groundwater. In addition, odor can be controlled at an SBR facility which is a 
critical success factor for this project. Package SBR systems are produced by a number of 
manufacturers. Typically, packaged SBR treatment plants are installed in concrete tanks and can be 
located either outside (Figure 4) or in a temperature-controlled building. The manufacturer supplies 
the equipment; however, the tanks and buildings are usually constructed by the contractor. For this 
project, it is assumed the SBR tanks will be located in a temperature-controlled building.  



Flathead County Septage Treatment & Biosolids Composting Facility 
DRAFT Basis of Design Report 

30 | October 6, 2023 

 

Figure 4. Example Exterior SBR Installation - Aqua Aerobic 
 

An SBR is a fill and draw activated sludge system providing treatment in a timed sequence (Figure 
5). Wastewater is added to batch reactors during each cycle which then proceeds through various 
processes. The wasted solids from the SBR process would be dewatered and combined with WWTP 
biosolids for composting. Two proposals for a SBR system have been provided for this project 
(Appendix H).  
 

1. Fill Cycle. The Fill cycle can be separated into two categories: The Anaerobic Fill period, 
where influent is brought into the tank without aeration, and the Anoxic Fill, where influent is 
brought in the tank while mixing is enabled.  

2. React Cycle. The React treatment step involves mixing and aerating the tank without 
introducing new raw influent. The influent control valve is closed. Septage arriving at the site 
would be screened and placed in an equalization basin. 

3. Settle Cycle. During the Settle period, all equipment (blowers and pumps) is off and all valves 
are closed. 

4. Decant/Draw Cycle. During the Decant cycle the treated batch is discharged from the SBR 
system. The decant valve is automatically opened while the influent valve is closed and both 
pumps and blowers are off. The decant valve remains open until the liquid level in the tank 
reaches the bottom water level. After the effluent is drawn off, excess solids are wasted to the 
solids dewatering process. 

5. Idle Cycle. The Idle step occurs after the previous batch treatment and prior to the next batch 
treatment. No aeration or mixing occurs, and all valves are closed. 

Advantages to an SBR system include: 
• The system performs equalization, biological treatment, and secondary clarification in a 

single tank providing a cost-effective treatment system. 
• Minimal footprint. 
• Provides for effective odor control. 
• Operating flexibility and control. 
• Potential capital cost savings by eliminating clarifiers and other equipment. 



Flathead County Septage Treatment & Biosolids Composting Facility 
 DRAFT Basis of Design Report 

 

31 | October 6, 2023 
 

• Ideal for a batch type process like septage receiving. 

The disadvantages for SBR systems are minimal but include: 
• Higher level of control sophistication compared to a lagoon-based treatment option. 
• Potential of discharging floating or settled sludge during the decant phase.  
• Foaming can be an issue with SBR systems. For this facility the foam could be conveyed to 

the dewatering process.  
• Requires use of effluent filtration to produce effluent for unrestricted reuse. 
• Requirement of flow equalization after the SBR process for downstream processes. 

 

Figure 5. Typical SBR Flow Diagram 
 

Preliminary sizing of an SBR system includes four individual treatment trains. The modular design 
enables phased and gradual use of the system as flows increase over time. An aluminum sulfate 
(alum) system will be provided as a backup phosphorous removal system. Effluent phosphorous 
concentrations will be monitored and chemical dosing will occur at the SBR effluent as needed.  

Effluent Pumping  
Two options for disposal of treated effluent from the septage treatment facility were considered: 
discharge to a publicly owned treatment works (POTW) or discharge to groundwater. MDEQ has 
indicated in preliminary discussions that they will require effluent filtration if groundwater discharge is 
utilized as the disposal method. The site is near a Lakeside County Water and Sewer District 
(LCWSD) treatment system, so sequencing batch reactor (SBR) effluent could be pumped there. It is 
assumed, for the purpose of this report, that the POTW would get credit for the additional nutrient 
loading and advanced nutrient removal would not be required. The SBR would need to treat the raw 
septage to typical domestic wastewater concentrations prior to discharge to the POTW. Effluent 
design criteria would be as follows: 

• Pumping = 170 gpm 
• TSS = 250 mg/L  
• BOD5 = 250 mg/L  
• TKN = 40 mg/L  
• TP = 7 mg/L 

 



Flathead County Septage Treatment & Biosolids Composting Facility 
DRAFT Basis of Design Report 

32 | October 6, 2023 

Costs associated with discharging to a POTW assumes that the facility’s effluent will be able to be 
pumped approximately one mile to LCWSD’s treatment system to the south of the site. Costs 
associated with a groundwater discharge are offset by a pump station and force main required to 
discharge to the POTW.  
 

Biosolids Dewatering 
As previously mentioned, the solids settled in the primary clarifier, waste activated sludge (WAS) 
and foam from the SBR process will be dewatered prior to incorporation into the composting facility. 
A belt filter press (Figure 6) is the dewatering technology assumed for this project due to the 
equipment’s robust operation and ability to handle coarse material. Preliminary design criteria for the 
belt filter sized by manufacturers are presented in Table 16. The belt filter press can be covered to 
contain and collect foul odorous air for odor mitigation treatment.  
 

 

Figure 6. Belt Filter Press by BDP Industries 

 

Table 16. Belt Filter Press Design Criteria 

Description Value 

Solids Loading 500 lb/hr dry weight solids 

Hydraulic Loading 25 – 50 gpm 

Feed Solids Concentration 2.25 – 3.75% 

Dewatered Cake Solids 20 – 26% 

Polymer Usage TBD 

 



Flathead County Septage Treatment & Biosolids Composting Facility 
 DRAFT Basis of Design Report 

 

33 | October 6, 2023 
 

4.3 Septage Operations Building 
A preliminary floor plan of the SBR Operations Building is presented in Figure 8. The building will 
house the septage receiving station, equalization basins, primary clarifier, SBR units, aeration 
blowers, pumps, solids dewatering equipment, odor control system, electrical system, and control 
panels.  

The structure will be designed to be consistent with the rural nature of the area. It is anticipated the 
building will have an agricultural and/or equestrian design similar to that shown in Figure 7. 

 

 

Figure 7. Example Building Type 



Flathead County Septage Treatment & Biosolids Composting Facility 
DRAFT Basis of Design Report 

34 | October 6, 2023 

 

Figure 8. Preliminary Septage Operation Building Layout          
 

N 



Flathead County Septage Treatment & Biosolids Composting Facility 
 DRAFT Basis of Design Report 

 

35 | October 6, 2023 
 

5 Biosolids Composting Facility 
Composting is the biological decomposition of organic material under aerobic conditions. The 
microorganisms involved fall into three major categories: bacteria, actinomycetes, and fungi. The 
process is a self-limited biological process. Available nutrients, temperature, aeration, moisture 
content, and pH play the most important roles in limiting the microbial population. The composting 
process produces heat as a result of the bacteriological metabolism. Initially, the heat generated by 
the mesophilic bacteria elevates temperatures to 50°C. As the mesophilic population decreases due 
to high temperature, the number of thermophilic bacteria increases and elevate the temperature to 
60°C. If the environmental conditions, such as, air, water, and nutrients are appropriate, the 
microorganisms are self-limiting and the temperature stabilizes around 55°C. 

The proposed biosolids composting process, aerated static piles (ASPs), is based on the 
recommended alternative in both the Kalispell Biosolids Management Plan and the Columbia Falls 
Wastewater Facility Plan. Since these two communities generate the majority of the biosolids that 
would be directed to a regional facility, the aerated static composting process remains the 
recommended option when biosolids from other sources and the septage treatment system are also 
added to the facility. 

5.1 Aerated Static Pile Composting System Description 
Aerated static piles consist of a grid of aeration or exhaust piping over which a mixture of dewatered 
sludge and bulking agent is placed. The bulking agent is usually woodchips or hog fuel, which are 
mixed with the dewatered solids by a mixer. Composting requires carbon to nitrogen ratios of at least 
30:1 since microorganisms use approximately 30 parts of carbon for each part of nitrogen. 
Homogeneous mixtures of sludge and bulking agent usually provide a carbon to nitrogen ratio of 
about 30:1. Therefore, it is not normally necessary to add additional nutrients. Mixed material is 
composted for approximately 21 to 30 days and then cured for another 30 days. This requirement 
can increase to up to 6 months in the winter, depending upon temperature conditions. The purpose 
of the curing process is to provide enough time for the compost product to be fully stabilized prior to 
distribution. Air and moisture are the key process limiting conditions and are regulated to maintain 
the desirable moisture content level of 50 to 60 percent. The air is controlled by regulating air supply 
from the blowers, this also helps control the moisture. Moisture is introduced into the composting 
process through the two components, the biosolids and woody amendment. Different sources of 
biosolids will have different moisture contents depending on the method of dewatering used at that 
facility. However, each biosolids source should have a relatively consistent moisture content. The 
moisture content of the amendment will have a wider range. Some factors contributing to the 
amendment moisture include the material type, age of material, and recent weather. The composting 
and curing beds will be covered under a roof, this will protect the piles from the elements and help 
regulate moisture during the composting process.  

For our design we are assuming moisture contents of 86% for the biosolids and 40% for the bulking 
material. We are also assuming a roughly 6:1 ratio of bulking material to biosolids by volume. 
A list of design parameters is shown in Table 17.  

Typical ASP heights are about 7 to 8 feet. A layer of screened compost is placed as a base for the 
piles, and another layer on top of the pile for insulation. Disposable corrugated plastic drainage pipe 
is commonly used for air supply and each individual pile is recommended to have an individual 



Flathead County Septage Treatment & Biosolids Composting Facility 
DRAFT Basis of Design Report 

36 | October 6, 2023 

blower for more effective aeration control. Screening of the cured compost is usually performed to 